Fox and Brantley Tips for Cold or Flu-Like Symptoms
***It is not unusual for cold and flu-like symptoms to last up to 10-14 days***
For nasal congestion (if you don’t have high blood pressure):

· Pseudoephedrine 12 hour (such as brand name Sudafed—you don’t need a prescription but it is not kept on the shelves—you get it from the pharmacist) Take every 12 hours.  If Sudafed keeps you up at night, skip the night time dose or take Coricidin HBP at night.

· Oxymetazoline (brand name Afrin) Nasal Spray 12 hour, over the counter.  Take twice daily for maximum of 3 days.  If you take it longer than that, it can cause more swelling in the nose.

· Sterile Nasal Saline Irrigation with a Neti Pot or NeilMed or simply Saline Nasal Spray, over the counter
For nasal congestion if you have high blood pressure:

· Coricidin HBP, over the counter.  Take according to package instructions

· If your blood pressure is generally well controlled, you can take low dose pseudoephedrine (Sudafed) 30 mg every 6 hours for 2-3 days
· Sterile Nasal Saline Irrigation with a Neti Pot or NeilMed or simply Saline Nasal Spray, over the counter

For sore throat:

· Taking the regimen above for nasal congestion can help the sore throat as well

· Tylenol 500 mg, 2 tablets up to every 8 hours, Ibuprofen up to 800 mg three times daily, or Naproxen (Aleve) 220 mg, 1-2 tablets twice daily.
· Salt water gargles:  1 tsp of salt in a glass of luke warm water, done frequently during the day.

· Throat lozenges, any brand, over the counter
· Chloraseptic spray over the counter

For Cough:

· Guaifenesin DM (brands Robitussin, Mucinex, etc.) during the day.  The DM (dextromethorphan) ingredient is the most effective non-prescription cough suppressant.  
· Guaifenesin with codeine or Tussionex Pennkinetic at night (Both require a prescription and both can make you drowsy)

· Tessalon Perles 200 mg three times daily.  These can be taken day or night and can be combined with any of the above Guaifenesin cough medicines.

· Albuterol inhaler, 2 puffs every 6 hours.  Requires prescription
For Body Aches:
· Tylenol 500 mg, 2 tablets up to every 8 hours, Ibuprofen up to 800 mg three times daily, or Naproxen (Aleve) 220 mg, 1-2 tablets twice daily

· Drink plenty of fluids.
